SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

108 802.11be EHT320 95  12850.00 48.04 88.20 -40.16 Y, Peak Pass Harmonic
109 802.11be EHT320 127 - - - - - - - Band Edge
109 802.11be EHT320 127 13170.00 48.44 88.20 -39.76 Y, Peak Pass Harmonic
110 802.11be EHT20 1 5916.56 43.91 68.20 -24.29 H AVERAGE Pass Band Edge
110 802.11be EHT20 1 - - - - - - - Harmonic
111 802.11be EHT20 229  7261.45 43.19 54.00 -10.81 H AVERAGE Pass Band Edge
111 802.11be EHT20 229 - - - - - - - Harmonic
112 802.11be EHT20 1 5904.52 43.83 68.20 -24.37 H AVERAGE Pass Band Edge
112 802.11be EHT20 1 - - - - - - - Harmonic
113 802.11be EHT20 229  7261.89 43.21 54.00 -10.79 H AVERAGE Pass Band Edge
113 802.11be EHT20 229 - - - - - - - Harmonic
114 802.11be EHT80 7 5906.44 43.98 68.20 -24.22 Y, AVERAGE Pass Band Edge
114 802.11be EHT80 7 - - - - - - - Harmonic
115 802.11be EHT80 215 7250.72 43.42 54.00 -10.58 Y, AVERAGE Pass Band Edge
115 802.11be EHT80 215 - - - - - - - Harmonic
116 802.11be EHT160 15 5871.76 46.12 68.20 -22.08 Y, AVERAGE Pass Band Edge
116 802.11be EHT160 15 - - - - - - - Harmonic
117 802.11be EHT160 207  7264.38 43.82 54.00 -10.18 Y, AVERAGE Pass Band Edge
117 802.11be EHT160 207 - - - - - - - Harmonic
118 802.11be EHT320 31 5835.84 47.86 68.20 -20.34 Y, AVERAGE Pass Band Edge
118 802.11be EHT320 31 - - - - - - - Harmonic
119 802.11be EHT320 191  7260.46 43.22 54.00 -10.78 H AVERAGE Pass Band Edge
119 802.11be EHT320 191 - - - - - - - Harmonic
120 802.11be EHT320 31 5894.74 50.04 68.20 -18.16 H AVERAGE Pass Band Edge
120 802.11be EHT320 31 - - - - - - - Harmonic
121 802.11be EHT320 191  7273.77 43.32 54.00 -10.68 Y, AVERAGE Pass Band Edge
121 802.11be EHT320 191 - - - - - - - Harmonic
122 802.11be EHT320 31 5791.47 50.65 68.20 -17.55 \Y AVERAGE Pass Band Edge
122 802.11be EHT320 31 - - - - - - - Harmonic
123 802.11be EHT320 191  7253.20 43.45 54.00 -10.55 \Y AVERAGE Pass Band Edge
123 802.11be EHT320 191 - - - - - - - Harmonic
124 802.11be EHT80 7 5910.92 44.35 68.20 -23.85 \Y AVERAGE Pass Band Edge
124 802.11be EHT80 7 - - - - - - - Harmonic
125 802.11be EHT80 215  7267.88 43.38 54.00 -10.62 H AVERAGE Pass Band Edge
125 802.11be EHT80 215 - - - - - - - Harmonic
126 802.11be EHT160 15 5917.12 45.27 68.20 -22.93 \Y AVERAGE Pass Band Edge
126 802.11be EHT160 15 - - - - - - - Harmonic
127 802.11be EHT160 207  7253.13 43.70 54.00 -10.30 H AVERAGE Pass Band Edge
127 802.11be EHT160 207 - - - - - - Harmonic
128 802.11be EHT160 15 5910.96 47.58 68.20 -20.62 \Y AVERAGE Pass Band Edge
128 802.11be EHT160 15 - - - - - - - Harmonic
129 802.11be EHT160 207  7255.00 43.35 54.00 -10.65 H AVERAGE Pass Band Edge
129 802.11be EHT160 207 - - - - - - - Harmonic
130 802.11be EHT320 31 5852.67 47.04 68.20 -21.16 \Y AVERAGE Pass Band Edge
130 802.11be EHT320 31 - - - - - - - Harmonic
131 802.11be EHT320 191  7252.60 43.35 54.00 -10.65 H AVERAGE Pass Band Edge
131 802.11be EHT320 191 - - - - - - - Harmonic
132 802.11be EHT320 31 5796.82 46.58 68.20 -21.62 H AVERAGE Pass Band Edge
132 802.11be EHT320 31 - - - - - - - Harmonic
133 802.11be EHT320 191  7256.83 43.30 54.00 -10.70 \Y AVERAGE Pass Band Edge
133 802.11be EHT320 191 - - - - - - - Harmonic
134 802.11be EHT320 31 5792.23 50.60 68.20 -17.60 H AVERAGE Pass Band Edge
134 802.11be EHT320 31 - - - - - - - Harmonic
135 802.11be EHT320 191  7250.18 45.93 54.00 -8.07 \Y AVERAGE Pass Band Edge
135 802.11be EHT320 191 - - - - - - - Harmonic
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136 802.11ax HE20 233 53.28 31.87 40.00 -8.13 \% PEAK - LF
139 802.11a 2 5924.97 64.93 68.20 -3.27 \% AVERAGE Pass Band Edge
139 802.11a 2 17805.00 48.32 74.00 -25.68 \% Peak Pass Harmonic
140 802.11ax HE20 2 5924.97 64.56 68.20 -3.64 \% AVERAGE Pass Band Edge
140 802.11ax HE20 2 17805.00 48.99 74.00 -25.01 H Peak Pass Harmonic
141 802.11ax HE20 2 5924.97 61.94 68.20 -6.26 \% AVERAGE Pass Band Edge
141 802.11ax HE20 2 - - - - - - - Harmonic
142 802.11be EHT20 2 5924.97 64.79 68.20 -3.41 \% AVERAGE Pass Band Edge
142 802.11be EHT20 2 17805.00 48.37 74.00 -25.63 \% Peak Pass Harmonic
143 802.11be EHT20 2 5924.97 61.78 68.20 -6.42 \% AVERAGE Pass Band Edge
143 802.11be EHT20 2 - - - - - - - Harmonic
144 802.11be EHT20 2 5924.97 63.88 68.20 -4.32 \% AVERAGE Pass Band Edge
144 802.11be EHT20 2 - - - - - - - Harmonic
145 802.11a 233 7125.28 64.62 68.20 -3.58 \% AVERAGE Pass Band Edge
145 802.11a 233 14230.00 49.06 88.20 -39.14 H Peak Pass Harmonic
146 802.11ax HE20 233 7125.28 65.15 68.20 -3.05 \% AVERAGE Pass Band Edge
146 802.11ax HE20 233 14230.00 49.36 88.20 -38.84 H Peak Pass Harmonic
147 802.11ax HE20 233 7125.28 63.40 68.20 -4.80 \% AVERAGE Pass Band Edge
147 802.11ax HE20 233 - - - - - - - Harmonic
148 802.11be EHT20 233 7125.28 65.10 68.20 -3.10 \% AVERAGE Pass Band Edge
148 802.11be EHT20 233 14230.00 49.31 88.20 -38.89 \% Peak Pass Harmonic
149 802.11be EHT20 233 7125.28 60.29 68.20 -7.91 \% AVERAGE Pass Band Edge
149 802.11be EHT20 233 - - - - - - - Harmonic
150 802.11be EHT20 233 7125.28 63.71 68.20 -4.49 \% AVERAGE Pass Band Edge
150 802.11be EHT20 233 - - - - - - - Harmonic
153 802.11ax HE20 233 7125.28 63.53 68.20 -4.67 H AVERAGE Pass Band Edge
153 802.11ax HE20 233 14230.00 49.74 88.20 -38.46 H Peak Pass Harmonic
Simultaneous transmission
. Freq. Level Limit Margin Peak
Mode Modulation  Ch. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
. 2389.95 50.34 54.00 -3.66 H AVERAGE Pass Band Edge
154 Co-location .
14230.00 49.00 88.20 -39.20 \ Peak Pass Harmonic
. 2483.52 50.88 54.00 -3.12 \ AVERAGE Pass Band Edge
155 Co-location ;
14230.00 47.54 88.20 -40.66 \ Peak Pass Harmonic
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
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1 11910.00 49.17 74.00 -24.83 60.10 39.36 13.18 63.47 --- - Peak 1 11910.00 48.69 74.00 -25.31 59.62 39.36 13.18 63.47 --- - Peak
2 17865.00 49.80 74.00 -24.20 56.68 42.55 16.20 65.63 --- - Peak 1 17865.00 48.68 74.00 -25.32 55.% 42.55 16.20 65.63 --- - Peak
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1235000 46.33 74.00 -27.67 56.97 39.58 13.35 63.57 --- - Peak 1 1235000 46.88 74.00 -27.12 57.52 39.58 13.35 €3.57 --- - Peak
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1 12830.00 46.72 88.20 -41.48 57.11 39.82 13.50 6371 --- - Peak 1 1283000 48.09 88.20 -40.11 SB.48 39.82 13.50 €371 --- - Peak
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
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1 1870.00 48.13 88.20 -40.07 58.49 30.84 13.52 6372 --- - Peak 1 12870.00 47.54 88.20 -40.66 57.90 39.84 13.52 €372 -~ --- Peak
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1 12950.00 47.68 88.20 -40.52 58.01 39.88 13.54 3.5 --- - Peak 1 1295000 48.06 88.20 -40.14 58.39 39.88 13.54 €375 --- - Peak
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1 1339000 47.77 74.00 -26.23 57.81 40.10 13.68 63.82 --- - Peak 1 1339000 47.18 74.00 -26.82 57.22 40.10 13.68 63.82 --- .- Peak
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1 13710.00 47.60 88.20 -40.60 57.43 40.26 13.78 63.87 --- - Peak 1 1371000 47.45 88.20 -40.75 S7.28 40.26 13.78 63.87 --- - Peak
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1 1379000 48.11 88.20 -40.09 57.88 40.30 13.81 63.88 --- - Peak 1 1379000 48.60 88.20 -39.60 58.37 40.30 13.81 63.88 --- - Peak
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1 13%90.00 46.40 88.20 -41.80 56.04 40.40 13.87 63.91 --- - Peak 1 1399000 47.25 88.20 -40.95 56.89 40.40 13.87 £3.91 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C21 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

gl 10 s
9 g

00 U HH L
WmmkMJ [ e

——
—

——
——

A

116
Peak wf’"““m
W bt
Avg 5 — 0 o
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 14190.00 47.13 88.20 -40.97 56.78 40.38 13.9% 63.89 --- - Peak 1 1419000 48.32 88.20 -39.88 S7.87 40.38 13.9% 63.89 --- - Peak
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 5919.25 52.86 88.20 -35.34 38.36 36.49 10.43 3242 400 125 PEMK 1 5955.00 99.74 -----v -oee- B5.17 36.53 10.49 3245 4e0 125 PEMK
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Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBVE B B B B B @ dy WG B B BN B B B @ dy
1 592445 42.84 68.20 -25.36 18.33 36.49 10.44 32.42 400 125 AVERAGE 1 5955.00 91.10 ------ ------ 16.53 36.53 10.49 32.45 400 125 AVERAGE
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1 592050 43.03 68.20 -25.17 18.53 36.49 10.43 32.42 400 292 AVERAGE 1 5955.00 91.40 ------ ------ 16,81 36.54 10.51 32.46 400 292 AVERAGE
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1191000 47.92 74.00 -26.08 58.85 39.36 13.18 63.47 --- - Peak 1 1191000 46.16 74.00 -27.84 57.09 39.36 13.18 €3.47 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C25 of C253
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 1235000 48.20 74.00 -25.80 58.84 39.58 13.35 63.57 --- - Peak 1 1235000 46.44 74.00 -27.5 57.08 39.58 13.35 3.57 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C26 of C253
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 12830.00 47.16 88.20 -41.04 57.55 30.82 13.50 6371 --- -~ Peak { 12830.00 46.44 B8.20 -41.76 56.83 30.82 13.50 6371 --- -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C27 of C253
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1287000 46.39 88.20 -41.81 56.75 39.84 13.52 6312 --- - Peak 1 1287000 46.79 88.20 -41.41 57.15 39.84 13.52 83712 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C28 of C253
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 12950.00 47.88 88.20 -40.32 58.21 39.88 13.54 3.5 --- - Peak 1 1295000 47.80 88.20 -40.40 58.13 39.88 13.54 375 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C29 of C253
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13030.00 46,90 88.20 -41.30 57.17 39.92 1.5 6376 --- Peak 1 13030.00 46,95 88.20 -41.25 57.22 39.92 13.57 63.76 --- Peak
Sporton International Inc. (ShenZhen) Page Number : C30 of C253

TEL : +86-755-8637-9589
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13070.00 49.18 88.20 -39.00 59.43 39.94 13.%8 63.77 --- - Peak 1 1307000 48.75 88.20 -39.45 59.00 39.94 13.%8 3.7 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C31 of C253
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13390.00 46.64 74.00 -27.36 56.68 40.10 13.68 63.82 --- Peak 1 13390.00 45.87 74.00 -28.13 55.91 40.10 13.68 63.82 --- Peak
Sporton International Inc. (ShenZhen) Page Number : C32 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13710.00 47.78 88.20 -40.42 57.61 40.26 13.78 63.87 --- - Peak 1 1371000 45.99 88.20 -42.21 55.80 40.26 13.78 63.87 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C33 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1379000 48.38 88.20 -39.82 58.15 40.30 13.81 63.88 --- - Peak 1 1379000 48.08 88.20 -40.12 57.85 40.30 13.81 63.88 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C34 of C253
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Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1399000 48.54 88.20 -39.66 58.18 40.40 13.87 3.1 --- - Peak 1 1399000 46.78 88.20 -41.42 56.42 40.40 13.87 §3.91 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C35 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No.

: FR420703G

24
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz

ANT 5+7
Pol. Horizontal Fundamental
el (OB Da 2H034T Lol B Date 2040347
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a5 s PEAK_BE(UNI_G|
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e 1 g
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525 s L A T 525
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Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Llevel Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBuV/m dwy dB/m A8 B o deg -
1 T126.17 63.12 88.20 -25.08 49.55 36.95 10.20 33.38 100 293 PEAK Wz dBuV/m dBuv/m dBv dB/m  dB db deg
1OT54.33 SL67 7400 -2L.33 3.4 369 10.18 3365 100 293 PEAK 1 7005,00 107,19 =eeee -oeeen 93,59 36.96 10.20 3356 100 293 PEAK
el (OB Da 2H034T Lol B Date 2040347
1225 125
1050 1050 |
875 i
100 00 AVG_BE(UNY_GE
5 1 AVG BE(UNI)_6E
’ 7 525
Avg
%0 %
175
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6905 6994, 7083, 11, 261, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 713572 5195 68.20 -15.25 39.38 36.95 10.20 .58 100 293 AVERAGE Wz dBuV/m dBuv/m dwy dB/m A8 B o deg
1 T5L66 43,25 400 -10.75 29.82 36.90 10.18 .65 100 293 AVERAGE 1 7005,00 98,78 -ees -eeeee 85.17 36.96 10,20 3355 100 293 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C36 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
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Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 712795 6195 88.20 -26.25 43.39 36.95 10.19 3338 300 250 PEAK Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1 T84S0 5171 7400 -20.29 39,31 36.89 10.18 33.67 300 250 PEAK 1709500 105,94 --eeee wmemen 9.3 3696 10.20 3,55 0 150 PEAK
el (OB Da 2H034T Lol B Date 2040347
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100 00 AVG_BE(UNY_GE
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Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 712572 5225 68.20 -15.95 3.68 36.95 10.20 33.5% 300 250 AVERAGE Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
175789 43.26 54.00 -10.74 29.83 36,90 10.18 33.65 300 250 AVERAGE 1 7095.00 97,78 --eeee wmemee 84,17 36,96 10.20 33,55 300 250 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C37 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1419900 48.45 88.20 -39.75 58.00 40.38 13.9% 63.89 --- - Peak 1 1419000 47.54 88.20 -40.66 57.09 40.38 13.9% 63.89 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C38 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz

ANT 5+7
Pol. Horizontal Fundamental
1 Level (B} Date: 240347 1 Level (B} Date: 240047
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1 w
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825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501364 56.11 88.20 -32.00 41,62 36.48 10.42 3241 100 297 PEAK 1 5965.00 105,07 =-eeee oeeen 90.46 3655 10.53 3247 100 297 PEAK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80
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100 700 AVEG_BE(UNI._G
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825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1591524 4674 68.20 -20.46 32.23 36.49 10.44 3242 100 297 AVERAGE 1 5965.00 96,66 --ves -eeee- 82.00 36.58 10,56 32.48 100 297 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C39 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz

ANT 5+7
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Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501492 55.50 88.20 -32.68 41.03 36.48 10.42 3241 302 250 PEAK 1 5965.00 103,60 =-ees -eeees 89.01 36.54 10.51 32.46 3 250 PEAK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
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Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591396 46,12 68.20 -22.08 3L.63 3648 10.42 3240 302 250 AVERAGE 1 5965.00 95,18 --eeee wmomee 80.54 36,57 10.55 3248 302 250 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C40 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B/ B G Bn B B deg Mo dfn B 0B W B B @B a deg
1 11930.00 45.72 74.00 -28.28 56.63 39.37 13.19 63.47 --- - Peak 1 11930.00 45.87 74.00 -28.13 56.78 39.37 13.19 63.47 --- - Peak
2 17895.00 48.92 74.00 -25.08 55.77 4258 16.20 65.65 --- - Peak 1 17895.00 48.76 74.00 -25.24 55.61 4258 16.22 65.65 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C41 of C253

TEL : +86-755-8637-9589
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 12330.00 4441 7400 -29.59 55.06 39.57 13.35 63.57 --- - Peak 1 1233000 45.76 74.00 -28.24 56.41 39.57 13.35 83.57 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C42 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 12805.20 48.7) 88.20 -39.98 58.62 30.80 13.50 63.70 ---  --- Peak { 12810.00 48.9) 88.20 -39.18 5.3 30.81 13.50 €370 --- -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C43 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. Lo dli) Date: 20240340 Lot} Date: 20240340
1225 1225
815 875
NLUD L L e I R
100 100
o MU T e ML T e
ea I ) o ey
T T
175 fr
720 13760, 0320, 3340, 40000 7200 13760. 03, 26880, 3340, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 12890.00 46.06 88.20 -42.14 56.42 30.85 13.52 63.73 --- -~ Peak 1 12890.00 47.68 88.20 -40.52 G8.04 30.85 13.52 €373 - --- Peak
Sporton International Inc. (ShenZhen) Page Number . C44 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 0 R ™
ea . 1 -
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830, 33440 40000 7200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 1070.00 46.93 88.20 -41.17 57.4 30.89 13.55 63.75 --- -~ Peak 1 1070.00 47.70 88.20 -40.50 58.01 39.89 13.55 €375 .-~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C45 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 0 R ™
eal f
u vt ! M
" a WM WLm
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13130.00 47.40 88.20 -40.78 57.63 30.97 13.60 63.78 --- --- Peak { 13130.00 46.71 B8.20 -41.49 5%.92 30.97 13.60 63.78 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C46 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
i J I

LML
9

——
—

PH#(U-N I J U PH#(U-M I:
i

MLmr
WNWkMJ [ e

——
——

A

116
Peak I wf’"““m "
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13370.00 45.86 74.00 -28.14 55.92 40.09 13.67 63.B2 --- - Peak 1 1337000 46.61 74.00 -27.39 56.67 40.09 13.67 63.B2 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C47 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 202440310 . vl B} Date: 202440310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 1 L A P ™
eal
u vt ! M
Lo a e WLm
175 fl
7200 13760, 0300, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13690.00 46.78 88.20 -41.42 56.61 40.25 13.78 63.86 ---  --- Peak 1 13690.00 47.06 88.20 -41.14 .89 40.25 13.78 63.86 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number . C48 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 1 O R P
eal
e Iyl M
—_— a e WLm
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13850.00 47.57 88.20 -40.63 57.30 40.33 13.83 63.89 --- - Peak 1 13850.00 47.30 88.20 -40.81 57.12 40.33 13.83 63.89 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C49 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e ML T e
eal
' b L
" a e WLm
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 030, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13930.00 47.18 88.20 -41.02 56.86 40.37 13.85 63.90 ---  --- Peak 1 13930.00 48.06 B8.20 -40.14 57.74 40.37 13.85 £3.90 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C50 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




somonias.  FCC TEST REPORT

Report No. : FR420703G

Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz

Mode
ANT
Pol. Horizontal
. Lol i) Date: 2024-03.07
1225
1050
875
PEAK_BE(UNI)_6E
100
1
525 :
Peak %
175
085 7138, 11, T, . 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 713403 50.73 88.20 -28.47 46.17 36.95 10.19 33.38 381 345 PEAK
172849 5310 74.00 -20.90 39.700 36,80 10.18 33.67 381 345 PEAK
. Lol i) Date: 2024-03.07
1225
1050
875
100
AVG BE(UNI)_6E
525 1
1
Avg %0
175
085 7138, 11, T, . 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg

1 713297 50.13 68.20 -18.07 36.57 36,95 10.19 3338 382 345 AVERAGE
1 TISLTS 43,10 34,00 -10.90 29.67 36,90 10.18 33.65 382 345 AVERAGE

Fundamental
- Lol i) Date: 204.0307
1225
1050
|
PEAK _BE(UNI)
875 LN
700
525M
30
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7085.00 9630 ---eee -eeeee 8270 36.96 10.20 356 W2 M5 PEMK
el (BuVin) Date: 240047
1225
1050
875
700 AVG_BE(UN_ !
525
35.0M//—.—«4—~”Amj(
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7085.00 87,80 ---eee -eeeee 7419 36.96 10,20 355 382 345 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number : C51 of C253



SPORTON LAB.

FCC TEST REPORT

Report No. :

FR420703G

Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz

Mode
ANT
Pol. Vertical
. Lol i) Date: 2024-03.07
1225
1050
875
PEAK_BE(UNI)_6E
100 1
]
525 el y i A e R
Peak %
175
085 7138, 11, T, . 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 713429 64.3) 88.20 -23.88 G0.76 36.95 10.19 33.58 304 250 PEAK
1OT206.20 570 74.00 -2L.30 39.32 36,88 10.18 33.68 304 250 PEAK
. Lol i) Date: 2024-03.07
1225
1050
875
100
1 AVG BE(UNI)_6E
525
J
Avg %0
175
085 7138, 11, T, . 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 713562 5196 68.20 -15.24 39.40 36.95 10.19 3538 304 250 AVERAGE
1OT250.63 43.03 5400 -10.97 29.60 36.90 10.18 3365 304 250 AVERAGE

Fundamental

m Level (dBuvim

Date: 20240307

1225

1080

75

100

. W

1
PEAK_BE(UNI_|

30
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Prearp APos  TPos

Freq Level Line (dB) Level Factor Loss Factor Renark

Mol e @Y B @ B o dg
1 7085.00 101,95 -eee -oeeen 88.35 36.96 10.20 356 34 250 PEAK
- Lol i) Date: 204.0307
1225
1050
875
700 AVG_BE{UN)_{

25

1735

Bl "__,."-"/_/"JA/’\]

1300 20, 3480, 47,
Frequency (WHz)

Linit Mergin Read  Ant Cable Preanp

Freq Level Line (dB) Level Factor Loss Factor

Wz dBuv/m dBuv/m dw deim A8 B
1 7085.00 924 ---eee -eeeee 78.86 36.96 10.20 33.56

5960, n

APos  TPos
Renark

304 250 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

C52 of C253



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
i J I

L U

——
—

Pﬂ#{U—N fE
g

H HH Piﬁ#(U-M L6E
LT

==

I
3 1

Peak J H AV(U-M_6E J H A\ILU-M L6E
eal [
e NI N
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 14170.00 48.16 88.20 -40.04 57.72 40.38 13.95 63.89 --- - Peak 1 1417000 46.22 88.20 -41.98 S55.78 40.38 13.95 63.B9 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C53 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

36
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz

ANT 5+7
Pol. Horizontal Fundamental

- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PERK. BE{UNINGE 1225

1050 1050 1

875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI o
100 700

1 w
525, 525
Peak

35D 350

15 175

5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]

Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg

1 501172 5433 88.20 -33.87 39.85 36.48 10.41 3241 200 329 PEAK 1 5985.00 96,58 --eee -eeeee 8195 36.56 10.54 3247 0 329 PEAK

- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80

875 875

100 700 AVEG_BE(UNI._6

Avg WM”_’.‘,_'/‘—"W&/J L,_._,,__“,
A1l A1l

15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591444 45,59 68,20 -22.61 3L10 3648 10.42 3240 200 329 AVERAGE 1 598500 87,44 --oeee wmeeen 7085 3654 10.50 3245 200 329 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C54 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

36
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz

ANT 5+7
Pol. Vertical Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PERK. BE{UNINGE 1225
1050 1050
875 875 PEAK_BE(UNI o
100 700
1
Peak |
35D 350
15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1500644 55.24 8820 -31.96 40.78 36.47 10.40 3241 100 37 PEAK 1 5085.00 99,74 eeee -oeeee 85.10 36.57 10.55 32.48 100 327 PEAK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80
875 875
100 700 AVEG_BE(UNI._6

Avg W
%0 %0

15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591876 45.68 68,20 -22,52 3L18 36,49 10.43 32.42 100 327 AVERAGE 1 5985.00 89,84 --eeme wmomee 75,18 3658 10.56 3248 100 327 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C55 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
Lo Date: 20240340 Lol Date: 20240340
125 125
1050 105
115 i15

[

Pﬂ#(u.u I

il T
JIL AT

i

—
—

PU#(U-N I

I
JI T

AVGIU-N_6E J H .\JLU.M L6E
Peak ‘ ) i _—
Avg
115 1.
T 13760, AN, 15880, 33440, 40000 T 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 11970.00 46.84 74.00 -27.16 57.70 39.39 13.22 63.47 - Peak 1 11970.00 46.53 74.00 -27.47 57.39 39.39 13.72 63.47 -~ Peak
7 17955.00 49.43 74.00 -24.57 56.20 42.65 16.26 65.68 - Peak 1 17955.00 49.93 74.00 -24.07 56.70 42.65 16.26 65.68 -- Peak
Sporton International Inc. (ShenZhen) Page Number : C56 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 1 L A P
eal 1 N M I
L e | WL/\« g
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830, 33440 40000 7200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 1290.00 46.53 74.00 -27.47 57.20 30.55 13.33 63.55 -~ --- Peak 1 12290.00 47.37 74.00 -26.63 S8.04 30.55 13.33 6355 - --- Peak
Sporton International Inc. (ShenZhen) Page Number . C57 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical

Lo Vi) Dot 0240310 el ) Dat 0240310

14 1d
I 140

=

=

LML
N

o

in
| I
—
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=5
|
—
——

PB‘#(U-N i nu: UHH H \_JU Piﬁ#(U-M LiE
WﬁmhMJ [ e

——
——

AV(U-M_6E
Peak T N
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1770.00 45.72 88.20 -42.48 56.15 39.78 13.48 63.69 --- .- Peak 1 1277000 46.22 88.20 -41.98 56.65 39.78 13.48 63.69 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C58 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical

=

Lo Vi) Dot 0240310 el ) Dat 0240310

14 1d
I 140

=

——
——
—

1 P A v}
[T 10
N

00
| . [T e ML T e
ea
e bbb W""MM WW’W\ TN M
Avg %0 WWMMMM %0 bl M“““’M MM
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12930.00 46.19 88.20 -42.00 56.52 39.87 13.54 63.74 --- - Peak 1 1293000 46.17 88.20 -42.03 56.50 39.87 13.54 €374 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C59 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

gl 10 s
LT 10

00 U HH L
WkaMJ [ e

——
—

——
——

A

116
Peak N ropp
T -~ -
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13250.00 47.05 74.00 -26.95 57.18 40.03 13.64 63.80 --- .- Peak 1 1325000 47.47 74.00 -26.53 57.60 40.03 13.64 63.80 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C60 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 202440310 . vl B} Date: 202440310
1225 1225
875 075
|| I ||| IR
100 1., =
o MU T e 1 L R P ™
ea - ) Ry i
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13410.00 46.18 88.20 -42.02 5.20 40.11 13.69 63.2 ---  --- Peak 1 13410.00 47.11 88.20 -41.09 57.13 40.11 13.69 63.2 -~  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C61 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 20240340 . el Date: 20240310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU T e 0 R ™
eal
P i ) Y g
Avg i et pond M ) rtn™ el
175 fl
7200 13760, 0300, 26830 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13570.00 46.58 88.20 -41.62 56.50 40.19 13.74 £3.85 ---  --- Peak 1 13570.00 47.51 88.20 -40.69 57.43 40.19 13.74 £3.85 -~  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C62 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

g 10 s
mmmmhw

"I
WkaMJ [ e
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AV(U-M_6E
Peak N
b ) i
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1389000 46.84 88.20 -41.36 56.54 40.35 13.84 63.B9 --- - Peak 1 13890.00 48.15 88.20 -40.05 57.85 40.35 13.80 63.B9 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C63 of C253
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Report No. : FR420703G

44

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 5+7
Pol. Horizontal Fundamental
el (OB Da 2H034T Lol B Date 2040347
1225 125
1050 1050
1
a5 s PEAK_BE(UNI
PEAK_BE(UNI)_6E
9 1]
i I
525 At 1|2m i ) 525
Peak % .
175
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBuV/m dwy dB/m A8 B o deg -
1 T130.63 50.34 B88.20 -28.86 45.78 36.95 10.19 33.38 300 250 PEAK Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1OT5L500 5330 74.00 -20.68 39.89 36,9 10.18 33.65 300 250 PEAK 1 7005.00 93,05 --eeee -oeeee 7930 3698 1021 353 W0 250 PEAK
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
875 i
100 00 AVG_BE(UNI
5 1 AVG BE(UNI)_6E
’ n 525
175
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 T7126.40 48.63 68.20 -19.57 35.06 36.95 10.20 35.38 300 250 AVERAGE Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
175413 43,09 5400 -10.91 29.66 36.90 10.18 33.65 300 250 AVERAGE 1 7005.00 85,03 --eeee -oeeee 7437 3698 10,21 3353 300 250 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C64 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No

.+ FR420703G

Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

1225

1080

75

100

25

bl

1735

Mode
ANT
Pol. Vertical
. Lol i) Date: 20240307
1225
1050
o5
PEAK_BE(UNI) GE
100 1
1
525 !
Peak %
15
025 T090. 1155, 120, 1285, 7350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mol B @Y @ B B dg
1 713158 63.34 88.20 -24.36 S0.28 36.95 10.19 3358 304 252 PEAK
1 7299.63 5280 74.00 -2L.18 30.44 3688 10.18 33.68 304 252 PEAK
. Lol i) Date: 20240307
1225
1050
o5
100
1 AVG_BE(UNI)_GE
525
1
Avg )
15
025 T090. 1155, 120, 1285, 7350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark

1 71673 53.51 68.20 -14.69
1 TIS4T8 43,26 5400 -10.74

dwy dB/m A8 B o deg
.94 36,95 10.20 3358 304 252 AVERAGE
.83 36,90 10.18 33.65 304 252 AVERAGE

Fundamental

m Level (dBuvim

Date: 20240307

1
PEAK_BE(UNI)

1300 20, 3480, 47,
Frequency (WHz)

5960, n

Linit Margin Read  Ant Cable Preamp APos  TPos

25

bl

1735

Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7005.00 98,61 ---eee -eeeee 895 3698 1021 3[B53 3 250 PEMK
el (BuVin) Date: 240047
1225
1050
875
700 AVG_BE(UNIN

1300 20, 3480, 47,
Frequency (WHz)

5960, n

Linit Margin Read  Ant Cable Prearp APos  TPos

Freq Level Line (dB) Level Factor Loss Factor

Wz dBuv/m dBuv/m

Renark

dw d/m dB B o deg
1 7025.00 89,29 weeees eeeen 75,60 36,98 10.20 352 304 252 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

. C65 of C253



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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A

116
Peak ! N —
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1405000 46.95 88.20 -41.25 56.55 40.40 13.90 63.90 --- - Peak 1 1405000 48.08 88.20 -40.12 57.68 40.40 13.90 63.90 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number . C66 of C253
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45
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 5+7
Pol. Horizontal Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PEAK_BE(UNI) 6E 1225
1050 1050
875 875 ——
100 700
1
525 525
Peak
30 30
15 175
825 5881, 5937, 5993, 6049, 6105 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPas Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Renark
Mol dde @Y B @ B dg Mol e @Y B @ B o dg
1 5017.12 59.34 88.20 -28.86 44.86 36.48 10.42 3242 100 336 PEAK 1 G05.00 94,65 --eeee -oeeen 80.02 36.56 10.54 32.47 100 336 PEAK
R Dt BT Ll i) Date: 2347
1225 1225
1050 AVGBEUNI € 1050
875 875
700 700 AVG_BE(UNI)_6

Avg wwwwmwmwﬁ~mM“w*”“””*wﬁfmuﬂ#ﬂ L_Mwﬂﬂ
%0 %0

15 175
825 5881, 537, 5993, 6049, 6105 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPas Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Renark
Mol dde @Y B @ B dg Mol e @Y B @ B o dg
1 5917.96 48.42 68.20 -19.78 33.93 36,49 10.42 32.42 100 336 AVERAGE 1602500 86,12 ===eee =momes 7144 3660 1059 3252 100 336 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C67 of C253
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45
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 5+7
Pol. Vertical Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
125 PERK. BE{UNINGE 1225
1050 1050
875 875 PEAK_BE(UNI_o
100 1 700
525 525
Peak
35D 350
15 175
825 5881, 537, 5993, 6049, 6105 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501656 60.81 88.20 -27.39 46,33 36.48 10.42 342 M L PEM 1 G025.00 9849 --eeee -oeeee 83.81 3660 1059 3250 W A PEM
1 Level (B} Date: 240347 1 Level (B} Date: 240047
1225 1225
150 AVG_BEUN5E 80
875 875
700 700 AVG_BE(UNI) 6

Avg mMMMmMwmﬂwmwwwdf”“”ﬁ”M“”HrﬂH/ ]
%0 %0

15 175
825 5881, 5937, 5993, 6049, 6105 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1591292 50.28 68.20 -17.92 35.80 3648 10.41 3240 1 42 AVERAGE 1602500 88,17 --meee wmomen 7358 3654 1050 3245 2 42 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C68 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
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A
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Peak e \ "
T “Lm pprod” MMM T W aadiad
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12049.20 47.40 74.00 -26.60 58.20 39.42 13.26 63.88 --- - Peak 1 1205000 46.60 74.00 -27.40 57.39 39.43 13.26 3.8 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C69 of C253

TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
. el Date: 202440310 . vl B} Date: 202440310
1225 1225
875 075
|| I ||| IR
100 1.,
1 R ™ 1 O A ™
Peak 52.5 e M ) WWWW M ALy
FHW Nl»’\[\‘% ..JWNMM MM £ WM M
Avg 30 3.0 ¢
175 fl
7200 13760, 030, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 1370.00 48.85 74.00 -25.15 59.48 30.59 13.3%6 63.58 ---  --- Peak 1 1370.00 48.84 74.00 -25.16 59.47 30.59 1336 6358 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number . C70 of C253
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
i J I
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AT 1
el
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AV(U-M_6E
Peak N \
Avg g — 0 o
115 .
il 13760, 230, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12690.00 47.83 74.00 -26.17 58.29 39.75 13.46 63.67 --- - Peak 1 1269000 48.35 74.00 -25.65 S8.81 39.75 13.46 63.67 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C71 of C253
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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LTI 10
Ww"‘“‘”

gL
[ 0 O ™
WWM A

——
—

——
——

A

-] 6E
Peak el M M et M
Avg %0 NLM WW MM 0 ' M“““’M M
175 .
T 13780, 2030, 26880, 33440, 40000 T 13780, 3. 26680, 3440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13330.00 47.72 74.00 -26.28 57.80 40.07 13.66 63.B1 --- .- Peak 1 1333000 47.61 74.00 -26.39 57.69 40.07 13.66 63.B1 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C72 of C253
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FCC TEST REPORT

Report No. : FR420703G

49
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 5+7
Pol. Horizontal Fundamental
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
o5 5 PEAH_BEUNIN
PEAK,BE(UNI} 6E
i 100
1
525 L R RR—_, ol 525
Peak % .
115
173
6485 G078, . 7164, T2, 7350 |
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Read At Cable Preamp APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Remark Linit Read Mt Cable Preap APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBu¥/m  dB dBWY dB/m B dB o deg -
1 719423 54.20 BB.20 -34.00 40.72 36.97 1018 3362 200 319 PEAK Wiz dBuv/m dBw/m  dB dBW dBim A8 A6 o deg
1715049 53.59 74.00 -20.40 40.16 36,90 1018 33.65 200 319 PEAK 1 698500 88,82 «=eees oemen 7540 3700 10.22 3HBSE200 39 PEAK
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
87,5 a5 1
100 00 AVG_BE(UNI
o8 VG BE(UNI) 6
’ 1 1 525
Avg 0 30
115
173
6485 G078, . 7164, T2, 7350 |
Frequency {lHz) 1000 20, 3480, 4720, 5060, T200
Frequency (WHz)
Linit Read At Cable Preamp APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Remark Linit Read Mt Cable Preap APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBu¥/m  dB dBWY dB/m B dB o deg -
1 T7iB4.00 44.56 68.20 -23.64 3L.06 36,93 10.18 3361 200 319 AVERAGE Wiz dBuv/m dBw/m  dB dBW dBim A8 A6 o deg
1TISRA0 43.86 54.00 -10.14 30.44 36,90 10.18 3366 200 319 AVERAGE 1 698500 80,02 «eeees memen §6.30 36,99 10.22 349 200 319 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C73 of C253

TEL : +86-755-8637-9589
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49
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz

ANT 5+7
Pol. Vertical Fundamental
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
1
a5 s PERK_BE(UNN
PEAK,BE(UNI} 6E
i 100
11
i 25
Peak
B %0
115
173
6485 G078, . 7164, T2, 7350 |
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Read At Cable Preamp APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Remark Linit Read Mt Cable Preap APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBu¥/m  dB dBWY dB/m B dB o deg -
1 723282 5481 BB.20 -33.39 4136 36.91 1018 33.64 269 230 PEAK Wiz dBuv/m dBw/m  dB dBW dBim A8 A6 o deg
1 71535 53.63 7400 -20.37 40.20 36,90 1018 33.65 269 280 PEAK 1 698500 9571 weeems oemen f1.99 36,99 10.22 3HB.49 269 280 PEAK
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
87,5 a5

100 00 AVG_BEUNI
VG BE(UNI) 6
525 : : Py
Avg
%0 i,
115
173
6485 G078, . 7164, T2, 7350 |
Frequency {lHz) 1000 20, 3480, 4720, 5060, T200
Frequency (WHz)
Linit Read At Cable Preamp APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Remark Linit Read Mt Cable Preap APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Wz dBuV/m dBu¥/m  dB dBWY dB/m B dB o deg -
1 7137.50 45.91 68.20 -22.29 3136 36.94 10.19 33.5% 260 280 AVERAGE Wiz dBuv/m dBw/m  dB dBW dBim A8 A6 o deg
1 75L42 407 3400 -0.93 30.64 36,90 10.18 33.65 269 280 AVERAGE 1 698500 85,00 ---vme -momes 7126 3698 10.23 BAT 269 280 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C74 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Peak i N o
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13970.00 49.00 88.20 -39.20 58.66 40.39 13.86 63.91 --- - Peak 1 1397000 50.01 88.20 -38.19 59.67 40.39 13.86 63.91 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C75 of C253

TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
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ek o b ™ - .
Avg %0 WW MM 0 ' M“““’M M
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13750.00 49.%8 88.20 -38.62 59.38 40.28 13.79 63.87 --- - Peak 1 1375000 49.18 88.20 -39.00 58.98 40.28 13.79 63.87 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C76 of C253
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
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A

116
Peak wf’"““m i
Avg i MLM et o W fr ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13770.00 48.60 88.20 -39.60 58.40 40.28 13.80 63.88 --- - Peak 1 1377000 49.70 88.20 -38.50 59.50 40.28 13.80 63.88 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number . C77 of C253

TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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A

116
Peak Yz N v
Avg g — 0 o
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13730.00 9.14 88.20 -39.06 58.95 40.77 13.79 63.87 --- - Peak 1 1373000 49.26 88.20 -38.94 5.7 40.27 13.79 63.87 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C78 of C253
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Pol. Horizontal Vertical
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1-H_6E
Peak N "
Avg 5 — 0 o
175 fl
200 13760 0320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13650.00 49.31 88.20 -38.89 59.18 40.23 13.76 63.86 --- -~ Peak 1 1365000 49.78 88.20 -38.42 59.65 40.23 13.76 63.86 --- -~ Peak
Sporton International Inc. (ShenZhen) Page Number . C79 of C253
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Pol. Horizontal Vertical
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Peak = ! i
Avg 5 — 0 o
175 fl
200 13760 0320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 13050.00 48.75 88.20 -39.45 59.02 39.93 13.57 3.7 --- - Peak 1 1305000 48.14 88.20 -40.06 58.41 39.93 13.57 @377 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C80 of C253
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
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116
Peak e N
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1309000 48.84 88.20-39.36 59.08 39.4 13.59 63.77 --- - Peak 1 13090.00 49.12 88.20 -39.08 59.% 39.94 13.59 3.7 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C81 of C253
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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A

116
Peak L -
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1301000 48.19 88.20 -40.01 58.48 39.91 13.5% 63.76 --- - Peak 1 1301000 48.66 88.20 -39.54 58.95 39.91 13.% 63.76 --- - Peak
Sporton International Inc. (ShenZhen) Page Number . C82 of C253
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57
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU_5955MHz

ANT 5+7
Pol. Horizontal Fundamental

. Lol i) Date: 20403-22 L i) Date: 204-03-22
1225 PEAK_BE{UNIY.6E 1225

1080 1080

615 115 H |m Hﬂ Hﬂ PEAK_BE(UNI)_

100 [{l]

1
Ly n— Al T R P A T | e S 525 tiarbhlesnrli il
Peak M

30 30

115 115

B 5853, 5681, 5909, 5931, 5965 100 240, i, 4720, 5960, 1200

Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy

1 585468 53.70 BR.20 -34.50 39.36 36.40 10.29 32.35 100 237 PEAK 1 5955.00 B3.47 ----ev -oeee- 68.90 36.53 10.49 32.45 100 237 PEAK

. Lol i) Date: 20403-22 L i) Date: 204-03-22
1225 1225
1050 A BN B¢ 150

615 815
u (l AV BEQH.

i
Avg L”%_(
35.0 35'0M
115 115
B 5853, 5681, 5909, 5931, 5965 100 240, i, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 5903.80 44.01 68.20 -24.19 19.55 36.47 10.39 32.40 100 237 AVERAGE 1 5935.00 75.75 -=--sv -=eees 6118 36.53 10.49 32.45 100 237 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C83 of C253
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57
Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU_5955MHz

ANT 5+7
Pol. Vertical Fundamental
. Lol i) Date: 20403-22 L i) Date: 204-03-22
1225 PEAK_BE{UNIY.6E 1225
1080 1080
615 115 H |m Hﬂ Hﬂ PEAK_BE(UNI)_
100 [{l]
1
YL P A AR A A T —— 525 S—
Peak M
30 30
115 115
B 5853, 5681, 5909, 5931, 5965 100 240, i, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 5915.44 53.99 8R.20 -34.21 39.51 36.48 10.2 .42 173 QPEAK 1 5955.00 B899 ----ev -eooe- 7.4 36.53 10.49 3245 171 0 PEAK
. Lol i) Date: 20403-22 L i) Date: 204-03-22
1225 1225
1054 AV SELN 6 130
615 815
u (l A BEQN.

Avg MW
%1 Rl

115 115
B 5853, 5681, 5909, 5931, 5965 100 240, i, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE B B B B @ dy Mo BB BN B B B @ dy
1 5906.48 43.95 68.20 -24.25 19.49 36.47 10.40 32.41 173 0 AVERAGE 1 5955.00 B1.B4 -----v ----- 67.77 36.53 10.49 32.45 173 @ AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C84 of C253

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

58
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU_7095MHz
ANT 5+7
Pol. Horizontal Fundamental
Date: 2024-03.22 Date: 2024-03-22
: 4ﬂLevel (dBuVIm) : 4"Le\.IeI (dBuVm)
1225 1225
1050 1050
PEAK_BE(UNI_
75 s EE| )-1
PEAK_ BE(UNI)_BE
100 o
1 2
LT e S A T — T 55 , i
Peak M
10 %)
15
115
5 6994, 1083, i T261. 7350 [
Frequency () 1000 240, 80, 4720, 5960. 1200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
WHz dBuv/m dBul/m B/ dBm B B o deg -
1 T7166.22 52.38 88.20 -35.82 38.86 36.93 10.19 33.60 300 96 PEAK Mz dBuV/m dBuv/m BV defm B A8 o deg
1 T282.81 52.83 74.00 -21.17 39.43 36.89 10.18 33.67 300 96 PEAK 1 7095.00 B2.41 ----ev -ooeee 68.81 36.96 10.20 33.56 300 96 PEAK
Date: 2024-03.22 Date: 2024-03-22
: 4ﬂLevel (dBuVIm) : 4"Le\.IeI (dBuVm)
1225 1225
1050 1050
815 WA
1
100 00 AVG_BE{UN _SE!
AVG_BE(UNN) 6E
525 O 525
Avg 4
3.4 350 "’M—"/J—»—/M’\'J
15
115
5 6994, 1083, i T261. 7350 [
Frequency () 1000 240, 80, 4720, 5960. 1200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
Wz dBu/m dBuv/m B/ dBm B B o deg

1 7M1.4 43.36 68.20 -24.84 29.92 36.90 10.18 33.64
1 TSATT 43,27 54.00 -10.73 29.84 36.90 10.18 33.65

300 96 AVERAGE
300 96 AVERAGE

(D R——

Mz dBul/n dBul/m v d8/m A8 dB o deg
61.45 36.96 10.20 33.56 300 96 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number : C85 of C253
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58
Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial RU_7095MHz

ANT 5+7
Pol. Vertical Fundamental
Date: 2024-03.22 Date: 2024-03-22
: 4ﬂLevel (dBuVIm) 1y 6Vl (GBuVim)
1225 1225
1050 1050
i s PEAK_BEUNI)_OF|
PEAK_BE(UN) ¢
fu (
1 2
52:5 'JmM P ’Iv F o 1 f |‘ ok 52.5 Aol —
Peak M
3D %
115
115
5 6994, 1083, i T261. 7350 [
Frequency () 1000 240. 80, 4720, 5960. 1200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
WHz dBu/m dBuv/m B/ dBm B B o deg -
1 T7185.80 53.23 8R.20 -34.97 39.73 36.93 10.18 33.61 200 177 PEAK Mz dBuV/m dBuv/m BV defm B A8 o deg
1 72836 53.12 74.00 -20.88 39.72 36.89 10.18 33.67 200 177 PEAK 1 7095.00 92.35 ----ev ooeee- 7875 36,96 10.20 33.56 200 177 PEAK
Date: 2024-03.22 Date: 2024-03-22
: 4ﬂLevel (dBuVIm) 1y 6Vl (GBuVim)
1225 1225
1050 1050
175 o5
100 00 AVG_BE(UNI_fE!
o AG_BE(UNI) 6
" ) 525
Avg M
3D %0
115
115
5 6994, 1083, i T261. 7350 [
Frequency () 1000 240. 80, 4720, 5960. 1200
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
WHz dBu/m dBuv/m B/ dBm B B o deg -
1 7236.08 43.26 68.20 -24.94 29.81 36.91 10.18 33.64 200 177 AVERAGE Mz dBuV/m dBuv/m BV defm B A8 o deg
1 TRLAS .07 5400 -10.73 29.85 36.90 10.18 33.66 200 177 AVERAGE 1 7095.00 85,71 ----ev ooeee- 7211 36,9 10.20 3356 200 177 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C86 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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59
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz

ANT 5+7
Pol. Horizontal Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PEAK_BE(UNI) 6E 125
1050 1050
875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI_G
100 700
1
525 kg A VAL A A 525 e
Peak M
35D 350
15 175
825 5851, 517, 5903, 52, 5955 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501262 53.95 88.20 -34.25 39.47 36.48 10.41 3241 0 59 PEAK 1 5055,00 103,09 --eeee oeeen 88.52 36.53 10,49 3245 0 59 PEAK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80
875 875
100 700 AVEG_BE(UNI._G

Avg (R
35D 350
15 175
825 5851, 517, 5903, 52, 5955 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 592484 4443 68,20 -23.77 19.92 3649 10.44 3242 200 59 AVERAGE 1595500 95,06 ---vee -momes 80.49 3653 10.49 3245 200 59 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C87 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

59
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz

ANT 5+7
Pol. Vertical Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PERK. BE{UNINGE 1225
1050 1050
875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI G
100 700
1
525 b . R Y i Ml 525 o
Peak M
35D 350
15 175
825 5851, 517, 5903, 502, 5955 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 588155 54.24 BB.20-33.96 39.84 36,43 1035 3238 400 M PEN 1595500 101,73 ==meee wmemes 8712 3655 10.53 3247 M0 4 PEK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80
875 875
100 700 AVEG_BE(UNI._6
Avg [
35D 350
15 175
825 5851, 517, 5903, 502, 5955 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1592000 43.96 68.20 -24.24 19.46 36,49 10.43 3242 400 44 AVERAGE 1595500 91,79 -meeee wmemes 718 3655 10.53 3247 400 44 AVERAGE
Sporton International Inc. (ShenZhen) Page Number . C88 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Pol. Horizontal Vertical
Lo Date: 20240340 Lol Date: 20240340
125 125
1050 105

1 L | ek 1

—
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PU#(U-N I

104 il
1) O e O O e
Peak TR | WWIWW i A
Avg
175 .
i 13780, 2030, 26880, 33440, 40000 ] 13780, 2030, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi dfn B/ B G Bn B B deg Mo dfn B 0B W B B @B a deg
1 11910.00 48.63 74.00 -25.37 5.5 39.36 13.18 63.47 --- - Peak 1 11910.00 47.89 74.00 -26.11 58.82 39.36 13.18 63.47 --- - Peak
2 17865.00 48.80 74.00 -25.20 55.68 42.55 16.20 65.63 --- - Peak 1 17865.00 49.19 74.00 -24.81 56.07 42.55 16.20 65.63 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C89 of C253

TEL : +86-755-8637-9589
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR420703G

Pol. Horizontal

Vertical

Level (dBuVim)
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Date: 20240340
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Level (dBuVim) Date: 20240310
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815 87
I R WL U T b
100 00
1 A 1 A
Peak 523 Py o | . L . ey
Avg MW me et MM " wlm ,w*‘"w"m e
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1235000 48.22 74.00 -25.78 58.86 39.58 13.35 63.57 --- - Peak 1 1235000 48.08 74.00 -25.92 S8.72 39.58 13.35 3.57 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C90 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
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AV(U-M_6E
Peak N \
v R A, MW”W Y sy
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12830.00 48.41 88.20 -39.79 58.80 39.82 13.50 371 --- .- Peak 1 1283000 48.81 88.20 -39.39 59.20 39.82 13.50 €371 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C91 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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A
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Peak i N
pooarh lm A e R
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1870.00 48.57 88.20 -39.63 58.93 9.4 13.52 €312 --- - Peak 1 1287000 48.18 88.20 -40.00 58.%4 39.84 13.52 @312 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C92 of C253

TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s
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AV(U-M_6E
Peak ! N
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12950.00 48.68 88.20 -39.52 59.01 39.88 13.54 3.5 --- - Peak 1 1295000 48.94 88.20 -39.26 59.27 39.88 13.54 375 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C93 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. el Date: 202440310 . vl B} Date: 202440310
1225 1225
875 075
1] | e | O | e
100 1.,
o MU e 0 R ™
ea MMNM W‘NM‘M e Mgt M
HW Lw MWMMMM ; il le ™ il
Avg 30 30 ¢
175 fl
7200 13760, 0300, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MWodm B & &N Bh B B o dg Mpdfn B &8 B B @ @B m dg
1 13030.00 47.25 88.20 -40.95 57.52 39.92 1.5 6376 --- Peak 1 13030.00 46,93 88.20 -41.27 57.20 39.92 13.57 63.76 --- Peak
Sporton International Inc. (ShenZhen) Page Number : C94 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

gl 10 s
LT 10
s

"ML
ML T T T e
o 1. '

——
—

——
——

AV(U-M_6E
Peak N 1
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13070.00 48.55 88.20 -39.65 58.80 39.4 13.58 63.77 --- - Peak 1 1307000 47.61 88.20 -40.59 57.86 39.4 13.%8 3.7 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C95 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

gl 10 s
JTLIT 0
e

"ML
ML T T T s
L ”Lm i

——
—

——
——

A

116
Peak e N e
Avg g — 0 o
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1339000 47.14 74.00 -26.85 57.18 40.10 13.68 63.82 --- - Peak 1 1339000 46.61 74.00 -27.39 56.65 40.10 13.68 63.82 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C96 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date: A0 . Lol ) Date: 04030
5 s

——

1 IR .

g 10 s
LI 10
aaal N

"ML
ML T T T s
e 1. s

——
—

——
——

AV(U-H_6E
Peak N e
o e " MM MM W ™ ”"MM
Avg g — 0 o
175 fl
200 13760 20320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13710.00 49.12 88.20 -39.08 58.95 40.26 13.78 63.87 --- - Peak 1 1371000 49.17 88.20 -39.03 59.00 40.26 13.78 63.87 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C97 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

gl 10 s
QLI 10
b’

"ML
ML T T T s
o 1. s

——
—

——
——

A

116
Peak N b
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13788.00 50.28 88.20 -37.92 60.06 40.29 13.81 63.88 --- - Peak 1 1378800 49.04 88.20 -39.16 58.82 40.29 13.81 63.88 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C98 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s
LT J I

L

" UHH PH#(U-N I :ﬂ JU PH#(U-M I:
8
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MWMLMJ H A\ILU-M L
Lo “Lm ey

——
—

——
——

A

116
Peak N WL
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13%90.00 49.41 88.20 -38.79 50.05 40.40 13.87 3.1 --- .- Peak 1 1399000 49.72 88.20 -38.48 593 40.40 13.87 £3.91 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C99 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Band Edge

U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz

Mode
ANT
Pol. Horizontal
. Lol i) Date: 2024-03.07
1225
1050
875
PEAK_BE(UNI)_6E
100
|
525 T B
Peak %
175
6905 6994, 7083, 11, 261, 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 712750 57.31 88.20 -30.89 43.74 36.95 10.20 3.8 400 20 PEAK
1 T3E.30 5338 74.00 -20.62 40.02 36.87 10.18 33.69 400 20 PEAK
. Lol i) Date: 2024-03.07
1225
1050
875
100
AVG BE(UNI)_6E
525 1
!
Avg %0
175
6905 6994, 7083, 11, 261, 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 71572 48.79 68.20 -19.41 35.22 36.95 10.20 .58 400 20 AVERAGE
TOTIERLE 4301 5400 -10.99 29.60 36.80 10.18 33,66 400 20 AVERAGE

Fundamental
- Lol i) Date: 204.0307
1225
1050 1
PEAK _BE(UNI)
875 LN
700
525
30
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7005,00 100,13 =-eee -oeeee 86.52 36.96 10.20 355 40 20 PEAK
- Lol i) Date: 204.0307
1225
1050
875
700 AVG_BE(UNIN f
525
%0 /JN’\J
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7005,00 92,53 -eees -eeeee 78,92 36.96 10.20 3355 400 20 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number

: C100 of C253



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

70
Mode Band Edge
U-NII-8_6.875-7.125 _802.11be EHT20_CH229 Full RU_7095MHz
ANT 5+7
Pol. Vertical Fundamental
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
875 5 PEAK_BE(UNI_G|
PEAK_BE(UNI)_6E
9 1]
| I
525 - .2 525
Peak % .
175
175
6905 6994, 7083, 11, 261, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 T127.06 59.20 88.20 -20.00 45.63 36.95 10.20 33.38 274 279 PEAK Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1 T390 S5L70 74.00 -2L.30 39.37 36,86 10.18 3391 2 279 PEAK 1 7005,00 103,39 =neee eeeen 89.78 36.96 10.20 355 4 279 PEMK
el (OB Da 2H034T Lol B Date 2040347
1225 125
1050 1050
875 i
100 00 AVG_BE(UNY_GE
5 | AVG BE(UNI)_6E
’ - 7 525
Avg 50 30
175
175
6905 6994, 7083, 11, 261, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 71572 49.44 6B.20 -18.76 35.87 36.95 10.20 3.5B 274 270 AVERAGE Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1OT2RLO0 43,15 5400 -10.85 29.73 36,90 10.18 .66 274 279 AVERAGE 1 7005,00 94,41 --eeee oeeee 80.80 36.96 10.20 3355 274 279 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number

: C101 of C253



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

I "I v}
AL ML T T e
el WW “"*Lm =y

——
—

——
——

A

116
Peak N
g ) bt
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 14199.00 49.38 88.20 -38.82 58.93 40.38 13.9% 63.89 --- - Peak 1 1419000 48.87 88.20 -39.33 58.42 40.38 13.9% 63.89 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C102 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

71
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz

ANT 5+7
Pol. Horizontal Fundamental
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PEAK_BE(UNI) 6E 125
1050 1050
875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI G
100 700
1
LYK " gt ke o sl e 525 st
Peak M
35D 350
15 175
825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501684 55.20 88.20 -31.98 40.74 36.48 10.42 3242 100 38 PEAK 1 5965.00 101,99 -eeee -oeeee 87.40 36,54 10.51 32.46 100 328 PEAK
- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80
875 875
100 700 AVEG_BE(UNI._6

. L W0 LT
Avg MM S
0 ]

15 175
825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 S917.16 44.84 68.20 -23.36 30.36 36,48 10.42 32.42 100 328 AVERAGE 1 5965.00 92,13 --eeee wmomee 7749 3657 10.55 3248 100 328 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C103 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

71
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz

ANT 5+7
Pol. Vertical Fundamental

- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 PERK. BE{UNINGE 1225

1050 1050

875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI G
100 700

1
L4 P e T 525 e
Peak M

35D 350

15 175

825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]

Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg

1 5909.96 54.16 88.20 -34.04 39.69 36.47 10.41 3241 400 310 PEAK 1 5965.00 98,72 -weee -eeeee B4.06 36.58 10.56 32.48 400 310 PEAK

- Lo i Date: 2040307 - Lol i) Date: 204.0307
1225 1225
150 AVG_BEUN5E 80

875 875

100 700 AVEG_BE(UNI._6

Avg Lﬂwﬁw
35D 350
15 175
825 5857, 5889, 5921, 5953, 5985 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 5905.96 44.63 68,20 -23.57 30.17 36,47 10.40 3240 400 310 AVERAGE 1 5965.00 90,79 --eeee wmomee 76.13 36,58 10.56 3248 400 310 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C104 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lo Date: 20240341 Lol Date: 20240341
125 125
1050 105

875

|
AL
b

J | ek ] I

—
—

PU#(U-N I

100
| I S e
Peak g | et ey
el
Avg
115 1.
i 13780, 2030, 26880, 33440, 40000 ] 13780, 2030, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi e &8 BN Bm B B o g Wi e B BN Bm B B @ e
1 11930.00 48.81 74.00 -25.19 50.72 39.37 $3.19 63.47 --- - Peak 1 11930.00 47.52 74.00 -26.48 58.43 39.37 13.19 63.47 --- - Peak
2 17895.00 47.43 74.00 -26.57 54.28 4258 16.20 65.65 --- - Peak 1 17895.00 48.14 74.00 -25.86 54.99 4258 16.22 65.65 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C105 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol.

Horizontal Vertical
M\memm Date: 2040341 14“LMWBIIVHH) Date: 204031
1225 1225
875 075
1 A1 o D O
e AL T e I A e
il
PN el N PR i N RN Vi
175 fl
7200 13760, 0300, 33440 40000 T200 13760, 2030, 3340 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos

Iz dBuV/m dBu/m

Freq Level Line Margin Level Factor

Loss Factor

a8 dw di/m
1 12330.00 47.03 74.00 -26.97 57.68 39.57

13,35 6.57

Renark

Freq Level Line Margin Level Factor

Tz dBuV/m dBuV/m

1 12330.00 47.52 74.00 -26.48 58.17 39.57

Loss Factor Renark
d dw dim A8 B o deg
B335 657 - - Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

: C106 of C253




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s
i J I

LML
AT 1
e

——
—

PH#(U-N I J U PH#(U-M I:
i

ML
ML T T T e
i 1. s

——
——

AV(U-M_6E
Peak N
Avg g — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12810.00 47.59 88.20 -40.61 57.98 39.81 13.50 63.70 --- .- Peak 1 1281000 46.84 88.20 -41.36 57.13 39.81 13.50 €3.70 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C107 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

g 10 s
JTLITT 0
anan

"ML
IO U T T e
s 1. i

——
—

——
——

AV(U-M_6E
Peak | N o
Avg 5 — 0 o
115 .
il 13760, 230, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1289000 48.68 88.20 -39.52 59.04 39.85 13.52 63.73 --- - Peak 1 1289000 48.57 88.20 -39.63 58.93 39.85 13.52 @313 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C108 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

U

——
—

10 " |

y U HH \_ PH#(U-M I:
AT
T

00
J U AV(U-M_6E J U A\ILU-M L6E
Peak T S
A ™ ™
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 197000 47.79 88.20 -40.41 58.10 39.89 13.55 63.75 --- - Peak 1 107000 48.21 88.20 -39.99 58.52 39.89 13.55 3.5 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C109 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. Lo dli) Date: 204031 Lot} Date: 204031
1225 1225
815 87
I R WL U T b
100 00
IR 1 0 A ey P ™ 1 R
ea i ;
e b | e ! A
wa’ o, WMM fo : | ‘Lm o M”’MM
Avg 30 3.0 ¢
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13030.00 48.72 88.20 -39.48 58.93 39.97 13.60 63.78 - .- Peak 1 13030.00 48.99 88.20 -39.2 99.20 39.97 13.60 63.78 - - Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

: C110 of C253




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

U

——
—

ST T I 2 ’

" U HH PH#(U-M I:
L
|

o

104
| . LT T e ML T e
ea b T [
Avg 5 — 0 o
175 fl
200 13760 0320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 13370.00 46.25 74.00 -27.75 56.31 40.09 13.67 63.B2 --- - Peak 1 1337000 46.59 74.00 -27.41 56.65 40.09 13.67 63.B2 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C111 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

gl 10 s
LT 10

"ML
ML T T T e
| 1. s

——
—

——
——

A

116
Peak - N
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1369000 49.43 88.20 -38.77 59.26 40.25 13.78 63.86 --- -~ Peak 1 1369000 49.39 88.20 -38.81 59.1 40.25 13.78 63.86 --- -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C112 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

ST T I 2 ’

gl 10 s
LI 1
L

"ML
ML T T T e
e 1. s

——
—

T

AV(U-M_6E
Peak 523 N
Avg g — 0 o
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13850.00 49.64 88.20 -38.56 59.37 40.33 13.83 63.89 --- - Peak 1 1385000 49.54 88.20 -38.66 59.27 40.33 13.83 3.8 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C113 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

gl 10 s
LTI 10
s

"ML
ML T T T s
o 1. '

——
—

——
——

A

1-H_6E
Peak N
sl ity | P S
Avg g — 0 o
175 fl
200 13760 0320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 13930.00 48.70 88.20 -39.50 58.38 40.37 13.85 63.90 --- - Peak 1 1393000 49.87 88.20 -38.33 59.55 40.37 13.85 £3.90 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C114 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



somonias.  FCC TEST REPORT

Report No. : FR420703G

Mode Band Edge
U-NII-8_6.875-7.125 _802.11be EHT40_CH227_Full RU_7085MHz
ANT
Pol. Horizontal Fundamental
el (OB Da 2H034T Lol B Date 2040347
1225 1225
1050 1050
1
a5 s PEAK_BE(UNI_fE |
PEAK,BE(UNI} 6E
100
1 700
28 S S O S NS — Py
Peak % . M
115
175
085 7138, 11, T, . 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Llevel Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 71305 60.46 88.20 -27.74 46.90 36.95 10.19 3358 381 24 PEAK Wz dBuV/m dBuv/m dwy dB/m A8 B o deg
T3R50 5033 74.00 -2L.67 3897 36.87 10.18 33.69 381 24 PEAK 1 7085.00 94,40 --eeee -eeeee 80.80 36.96 10.20 356 WL 2 PEM
el (OB Da 2H034T Lol B Date 2040347
1225 125
1050 1050
875 a5
100 700 AVG_BE(UN |
1 VG BE(UNI) 6
05 : Py
Avg Gl MW——-——W
115
175
085 7138, 11, T, . 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBuV/m dwy dB/m A8 B o deg -
1 T134.56 50.23 68.20 -17.97 36.67 36.95 10.19 35.3% 381 24 AVERAGE Wz dBuV/m dBuv/m dwy dB/m A8 B o deg
1OTSEA3 4301 400 -10.99 29,58 36.90 10.18 365 381 24 AVERAGE 1 7085.00 86,08 ---eee -eeeee 748 36.96 10,20 3356 381 24 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C115 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Band Edge

U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz

Mode
ANT
Pol. Vertical
. Lol i) Date: 2024-03.07
1225
1050
875
PEAK_BE(UNI)_6E
100
|
525 wawwwwmwmmw
Peak %
175
085 7138, 11, T, . 1350
Frequency {lHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Moo B G dBln B @ o deg
1 TI38.53 62.07 88.20 -26.13 48.52 36.94 10.19 33.538 100 324 PEAK
1726043 5155 7400 -2L.45 39.13 36,9 10.18 33.66 100 324 PEAK
. Lol i) Date: 2024-03.07
1225
1050
875
100
1 AVG BE(UNI)_6E
525
J
Avg %0
175
085 7138, 11, T, . 1350
Frequency {lHz)

Linit Margin
Freq Llevel Line (d)

1 713244 5117 68.20 -17.03
17595 4301 5400 -10.99

Read  Ant Cable
Level Factor  Loss

dBv  dg/m B
37.61 36.95 10.19
19,58 36,90 10.18

Preanp  APos  TPas

Factor Renark
B deg
.58 100 324 AVERAGE

314 AVERAGE

1 T085.00 90,69 «eees semen 7.09 36,96 10.20 356 100

Fundamental
- Lol i) Date: 204.0307
1225
1050 1
|
s PEAK_BE(UNI)_ |
700
52'5 M '
30
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Prearp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mol e @Y B @ B o dg
1 7085.00 98,54 --eeee -eeeee 8494 3696 10.20 356 100 324 PEAK
el (BuVin) Date: 240047
1225
1050
875
700 AVG_BE(UNY_{f
525
30
175
1300 20, 3480, 47, 5960, ]
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Wtz dBuv/n dBuV/m dw d/m dB B o deg
324 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number : C116 of C253



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——
——
—

1 IR .

gl 10 s
AT 1
ke

"ML
1 A P ™
e N o

——
——

A

116
Peak o wf’"““m
L
Avg g — 0 o
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 14170.00 49.44 88.20 -38.76 59.00 40.38 13.95 63.B9 - - Peak 1 14170.00 49.25 88.20 -38.95 S8.81 40.38 13.95 £3.B9 - - Pesk
Sporton International Inc. (ShenZhen) Page Number : C117 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

82
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT 5+7
Pol. Horizontal Fundamental
1 Level (B} Date: 240348 1 Level (B} Date: 20240348
125 PERK. BE{UNINGE 1225
1050 1050 i
875 875 H ”—‘ HH ﬂﬂ PEAK_BE(UNI o
100 700
1 LV“W&
525 525
Peak
35D 350
15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 501492 56.33 88.20 -3L.87 4184 36.48 10.42 3241 101 33 PEAK 1 5085.00 98,36 --ee- -eeee- 83.70 36.58 10.56 32.48 11 333 PEMK
- Lo i Date: 2024.03.08 - Lol i) Date: 2024.03.08
1225 1225
150 AVG_BEUN5E 80
875 875
100 700 AVEG_BE(UNI._6

Avg wwMmwwwwﬂmwwmwwﬂmﬂ_ﬁm,mWﬂwJ
%0 %0

15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591892 46,72 68.20 -21.48 3222 3649 10.43 3242 101 333 AVERAGE 1 5985.00 89,33 ---eee weoees 7469 3657 10.55 3248 101 333 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C118 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



waonas. FCC TEST REPORT Report No. : FR420703G

82
Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT 5+7
Pol. Vertical Fundamental
- Lo i Date: 2040307 - Lol i) Date: 2024.03.08
1225 PERK. BE{UNINGE 1225
1050 1050
875 875 H ”—‘ HH Hﬂ PEAK_BE(UNI o
100 700
|
525 525 T —
Peak
35D 350
15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591516 56.05 88.20 -32.15 4157 36.48 1041 3240 M8 SHPENK 1 5985.00 100,91 --eeee wmemes 86.28 36,56 10.54 3247 M8 SR PEN
- Lo i Date: 2024.03.08 - Lol i) Date: 2024.03.08
1225 1225
150 AVG_BEUN5E 80
875 875
700 700 AVG_BE(UNI)_6
Avg
35D 350
15 175
5865 5897, 592, 5961, 5993, 6025 1300 20, 3480, 47, 5960, ]
Frequency {lHz) Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo B0Y W dEn BB B o deg Wb e W dEh B & o dg
1 591140 47.15 68.20 -21,05 3167 3648 10.41 3240 M8 58 AVERAGE 1 598500 90,72 ---eee wmemee 76.09 36,56 1054 3247 M8 58 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C119 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
Lo Date: 20240341 Lol Date: 20240341
125 125
1050 105
115 i15

[

Pﬂ#(u.u I

gl J O g
T 1
i 0

A0 6
Peak e ¢ i
Avg
115
il 13760, 3. 26880, 33440,
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor
& B B B B o deg
1 11976.00 49.63 74.00 -24.37 60.49 39.39 1.2 63.47
1 17955.00 47.67 74.00 -26.33 54.44 42.65 16.26 65.68

Remark

i

—
—

PU#(U-N I

Il
mﬂwmm_‘
Lo

MJ H AJLU-M i
T ot
. et " - MM A
1
m 13760, f) 26880, 13440,

iremlenc; (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor
& B dBm B B o deg
1 11976.00 48.10 74.00 -25.9 58.% 39.39 13.22 63.47
1 179%5.00 47.60 74.00 -26.38 54.39 42.65 16.26 65.68

Remark

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number

: C120 of C253




SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. Lo dli) Date: 204031 Lot} Date: 204031
1225 1225
815 87
I R WL U T b
100 00
IPRRA 1 A ey P ™ 1 R
ea !
e MMMM M T i e WMW R
Avg bl 380 :
115 .
il 13760, 23N, 33440, 40000 il 13760, 03N, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 12290.00 48.20 74.00 -25.78 5B.B9 39.55 13.33 63.%5 --- Peak 1 12290.00 48.30 74.00 -25.70 58.97 30.55 1333 63.%5 --- Peak

Sporton International Inc. (ShenZhen)

Page Number

1 C121 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
. Lo dli) Date: 204031 Lot} Date: 204031
1225 1225
815 87
I R WL U T b
100 00
ISR 1 ey P ™ 1 R
ea
W MWM ity | et oy aL‘m ey
“W MWMMMM : e WMM e,
Avg 30 3.0 ¢
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 170,00 46.9 88.20 -41.30 57.33 39.78 13.48 6369 - - Peak 1 12770.00 47.5% B8.20 -40.61 58.02 39.78 13.48 63.69 --- Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

1 C122 of C253




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s
o5 UHH

WL

——
—

U

——
—

875
Pﬂ#{U—N fE PH#(U-M Kl
g

100 H L
M0
L

T T e 0 O A
Peak 525 5 4 2
T by e A
= T
Avg i et pond M ) rtn™ el
175 fl
200 13760 0320, 26880, T340, 40000 7200 13760. 0. 26880, T4 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wedndin @B BN Bm & B @ g
1 12930.00 49.67 88.20 -38.53 60.00 39.87 13.54 63.74 --- - Peak 1 1293000 48.31 88.20 -39.89 58.64 39.87 13.54 &3.M4  --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C123 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR . U

——
—

PH#(U-M Kl

il g
1 L 3 1 A
Peak mw Wuwmw% WW'M A | o™ WLLM M ALy
Avg %0 WW MM %0 ' M“““’M M
115 .
T 13780, 2030, 26880, 33440, 40000 ] 13780, 030, 26680, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13250.00 48.29 74.00 -25.71 58.42 40.03 13.64 63.80 --- - Peak 1 1325000 48.46 74.00 -25.54 58.59 40.03 13.64 63.80 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C124 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical

Leve (Bulim) Date 4011 Lol BuV) Date 024341

14 1d
I 140

=

=

1 g
Peak MW%WLM

——

H PH#(U-N I :ﬂ HHH | U JU PH#(U-N I:
I
e

UL
] | P
e ML«/\« A

——
—

——
——

AV(U-M_6E
P b
| LM A
Avg i et pond M ) rtn™ el
115 .
il 13760, 23N, 16880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13410.00 48.12 88.20 -40.08 58.14 40.11 13.69 63.B2 --- .- Peak 1 1341000 47.61 88.20 -40.59 57.63 40.11 13.69 63.B2 --- .- Peak
Sporton International Inc. (ShenZhen) Page Number : C125 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

Pol. Horizontal Vertical
Lo G Date: 204031 Lo ) Date: 204031
1225 1225
875 LI
| o R WL L el
100 Ll
ML T e 1 R
HM Twm et MM 5 - NLM ™ M
Avg bl 380 :
175 .
T 13780, 2030, 26880 33440, 40000 T 13780, 3. 26680, 3440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 13570.00 48.17 88.20 -40.03 58.09 40.19 13.74 6385 - - Peak 1 13570.00 48.74 88.20 -39.46 58.66 40.19 13.74 £3.85 - - Peak

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

1 C126 of C253




saronis. FCC TEST REPORT Report No. : FR420703G

Pol. Horizontal Vertical
Lol (dBuim) Date 4011 . Lol ) Date 024341
5 s

——

1 IR .

gl 10 s
I
d

"ML
ML T T T s
o 1. '

——
—

——
——

|
UL

AV(U-M_6E
Peak 523 e N
Avg 5 — 0 o
115 .
il 13760, 23N, 15880, 33440, 40000 il 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mo Be B B B B B o dg MeddnBin B BN B B B o dg
1 1389000 48.54 88.20 -39.66 58.24 40.35 13.84 63.B9 --- - Peak 1 1389000 49.19 88.20 -39.01 58.89 40.35 13.8% 63.B9 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C127 of C253

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC TEST REPORT

Report No. : FR420703G

90
Mode Band Edge
U-NII-8_6.875-7.125 802.11be EHT80_CH215 Full RU_7025MHz
ANT 5+7
Pol. Horizontal Fundamental
el (OB Da 220308 Lol B Date 20240308
1225 125
1050 1050
1
a5 s PEAK_BE(UNI i
PEAK_BE(UNI)_6E
9 1]
| I
25 NSNS S — o8
Peak % .
175
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 713160 SE.0B 8820 -30.12 44.52 36.95 10.19 3358 400 34 PEAK Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1T 535 7400 -2L65 38.96 36,88 10.18 33.67 400 34 PEAK 1 705,00 94,16 --eeee -oeeee 80.44 37.00 10.22 3[B.50 M0 3 PEMK
el (OB Da 220308 Lol B Date 20240308
1225 125
1050 1050
875 i
100 00 AVG_BE(UNI
5 1 AVG BE(UNI)_6E
’ ] 525
Avg 30 mw
175
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg -
1 71510 48.51 68.20 -19.69 34.04 36.95 10.20 358 400 34 AVERAGE Wz dBuv/m dBuv/m dwy dB/m A8 B o deg
1OTSLS0 43,10 5400 -10.90 29.67 36.90 10.18 365 400 34 AVERAGE 1 7005.00 85,15 -eeee -oeeee 743 3700 10,22 350 400 34 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number : C128 of C253



waonas. FCC TEST REPORT Report No. : FR420703G

90
Mode Band Edge

U-NII-8_6.875-7.125_802.11be EHT80_CH215_Full RU_7025MHz

ANT 5+7
Pol. Vertical Fundamental
el (OB Da 220308 Lol B Date 20240308
1225 1225
1050 1050 .
s o pe BEun
PEAK,BE(UNI} 6E
100 § 0l
525 T E—— - - s
Peak % . M
115
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Level Line (dB) Level Factar Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
WHz dBuv/m dBuV/m dwy dB/m A8 B o deg -
1 T128.68 64.43 B8.20 -23.77 G0.87 36.95 10.19 33.58 183 308 PEAK Wz dBuV/m dBuv/m dwy dB/m A8 B o deg
1 T35 5114 74.00 -2L.86 38.78 36.87 10.18 33.69 183 308 PEAK 1 7005.00 98,75 --veee -eeeee 85.00 3698 10.21 353 183 308 PEAK
el (OB Da 220308 Lol B Date 20240308
1225 125
1050 1050
875 a5
100 00 AVG_BE(UNI,
o8 ! VG BE(UNI) 6
’ 7 525
Avg 50 30
115
175
025 7090, 15, ., T8, 7350 0
Frequency {lHz) 1000 20, 3480, 470, 5060, T200
Frequency (WHz)
Linit Margin Read  Ant Cable Preamp APos  TPos N .
Freq Llevel Line (dB) Level Factor Loss Factor Remark Linit Margin Read  Ant Cable Preamp APos  TPos
- Freq Level Line (dB) Level Factor Loss Factor Remark
Wz dBuv/m dBuv/n dwy dB/m A8 B o deg - _
1 T128.35 505 68.20 -16.15 38.49 36.95 10.19 3538 183 308 AVERAGE Wz dBuV/m dBuv/m dwy dB/m A8 B o deg
1T 43,20 400 -10.80 2977 36.90 10.18 365 183 308 AVERAGE 1 7005.00 89,30 --veee -oeeee 75,66 36.98 10,21 3353 183 308 AVERAGE
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